

Test Report

No. SHARS2019129101

Date: 27 Oct 2020

Page 1 of 3

JIANGSU BODA NEW MATERIALS TECHNOLOGY CO.,LTD NO.8, NEW HENGCUI ROAD HENGLIN TOWN, CHANGZHOU, JIANGSU, 213103 CHINA

The following sample(s) was/were submitted and identified on behalf of the clients as : Fire Retardant Board

SHRS20092108 - SH
1220x2440x4.5mm
Thickness:4.5mm
Density:1698Kg/m3
Paper ,Resin,Asbestos free fibre cement board
22 Sep 2020
22 Sep 2020 - 22 Oct 2020
Selected test(s) as requested by client.
Please refer to next page(s).
Please refer to next page(s).

Result Summary :

Test Requested	Conclusion
GB 18580-2017- Formaldehyde emission	PASS

Signed for and on behalf of SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.

Helen Liu Approved Signatory

This report is the English version of SHARS2019129102.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limitation of the Company's sole responsibility is to its Cilent's and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

3 building, No.009 Tishan Noau Xultu District, Shanghai China 200233 中国・上海・徐汇区宜山路889号3号楼 邮编: 200233

tHL (86-21) 61402594 fHL (86-21) 61156899 e sgs.china@sgs.com Member of the SGS Group (SGS SA)



Test Report

No. SHARS2019129101

Date: 27 Oct 2020 Page 2 of 3

Test Results :

Test Part Description :

Specimen No.	SGS Sample ID	Description
SN1	SHA20-191291.001	Natural solid board

Remarks :

(1) 1 mg/kg = 0.0001%
(2) MDL = Method Detection Limit
(3) ND = Not Detected (< MDL)
(4) "-" = Not Regulated

GB 18580-2017- Formaldehyde emission

Test Method : According to GB 18580-2017.

<u>Test Item(s)</u>	<u>Limit</u>	<u>Unit</u>	<u>MDL</u>	<u>001</u>
Formaldehyde emission	0.124	mg/m³	0.08	ND
Conclusion				PASS

Notes :

According to the requirement of GB 18580-2017, the limit of Indoor decorating and refurbishing materials-Limit of formaldehyde emission of wood-based panels and finishing product is 0.124 mg/m^3 , which is classified as E1 level



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions/aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

3¹⁶Building,No.889 Yishan Road Xuhui District,Shanghai China 200233 中国 · 上海 · 徐汇区宜山路889号3号楼 邮编: 200233 t E&E (86-21) 61402553 f E&E (86-21)64953679 www.sgsgroup.com.cn t HL (86-21) 61402594 f HL (86-21)61156899 e sgs.china@sgs.com



Test Report

No. SHARS2019129101

Sample photo:



SGS authenticate the photo on original report only

*** End of Report ***



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions/aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Cilent's instructions, if any. The Company's sole responsibility is to its Cilent and this document is at transaction from exercising all their rights and obligations under the transaction documents. This document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

3¹⁶Building,No.889 Yishan Road Xuhui District,Shanghai China 200233 中国 · 上海 · 徐汇区宜山路889号3号楼 邮编: 200233 tE&E (86-21) 61402553 fE&E (86-21)64953679 www.sgsgroup.com.cn tHL (86-21) 61402594 fHL (86-21)61156899 e sgs.china@sgs.com